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Development of a fast strength expression and high hot water durable silicone sealant
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Table.1 Low temperature curability test result

SR-X  yPAiE

R H FEyEsgA| S°CIH| 5C3H| 5TC7H
M50 MPa 0.22 0.036 0.12 0.17
iR % 260 600 330 300
SIIRTR S MPa 0.51 0.1 0.32 0.42
CF % 100 100 100 60
TCF % 0 0 0 40
AF % 0 0 0 0
MS50FEEI =" % 16 55 77
SN L TRS mm 65" 657 65"
PU  4piHAi

RRIEE fEuegg k| S°C1A| 5°C3H| 5°C7H
M50 MPa 0.19 |51 1< g 0.013 0.1
fifor % 870 | I A B 1042 770
5l 9RIR = MPa 0.63 | K A< BE 0.091 0.19
CF % 80| Amfb| Ak AmE{L
TCF % 20| CRmE{b|  AEE{b|  AE(k
AF % O Aflflk| Rifl| AdE{b
M50%8EL 3" % 0 7 53
FLENT R RS mm 0 2 7
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Table.2 50°C hot water durability test result

SR-X PP

jesEe ]| U | L[] |20 ] (4088 |22 A (475> A |67 H
M50 MPa | 0.22| 0.22| 0.23| 0.24| 0.27| 0.27| 0.28
ot % 260 230 260| 210| 180 180| 170
SliEfR & MPa | 0.51| 0.53| 0.51| 0.5 0.49| 0.5 0.49
CF % 100[ 100{ 100 98 97| 100| 100
TCF % 0 0 0 0 0
AF % 0 0 0 0 0 0
PU #pitfa

jesEe | U | LI [H] | 208 ] (43088 |22 A (4752 A |62 A
M50 MPa | 0.19 0.19| 0.16] 0.23| 0.14| 0.12| 0.11
fifor % 870/ 810| 850 610| 640| 870 590
BliEM X MPa | 0.63| 0.67| 0.61| 0.38| 0.36| 0.38 0.26
CF % 80| 33 3 0 0 5 0
TCF % 201 51| 95| 97| 83| 88 80
AF % of 16 2 3117 71 20

X 1 50°CHRAK 6 2 H i -
Fig.1 Appearance after 50°C hot water for 6months
aging and tensile nronertv test
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